S ed

43" LAWN TRACTOR MODEL B3560-650 . ©

CHASSIS & HOOD ASSEMBLY -

7 ﬁ“
=

1A
v/

" REF.

CUSTOMER ASSY. PG

3

N

R
../Q\
s N0

-

{ Y

SEAT & HARDWARE -

3

......

AR . L2/ \.

,‘h

REF.

NOTE: ALWAYS USE ORIGINAL
FQUIPMENT PARTS. Use of serv-

STEERING PG. .
FRONT AXLE ASSY.

ice/raplacement parts other than
original equipment parts may void

your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE

6548A [ .

WITH OPPOSITE SIDE

Pant No. 317852



a

E 43" LAWN TRACTOR MODEL 83560-650

key# . pan# dosaiplion qty.
. . 1 315967 - FRA A
2 310005 FOOTPAD,LH 1
3 310006 . " FOOTP, 1.
4 309235 FASTENER, RATCHET 12 -
5. 9785 BRACKET,GRILLE LH : 1
6 0784 _ BRACKET.GRILLE RH 1
7 56361 - BRACKET, FRONT AXLE 1.
8 056030 SCREW, &/16-18X.75SWDFLLK . 5
. - 9 055273 E NUT, 6/16-18 HXWDFLLK 5
- : 10 300440 GUIDE, BELT, RIDER 1
: : 11 - 01408 . NUT, 6/16-18 REGHEXCTALK 1.
12 308207 . 'BOLT, 626X2.180 HHSH 1/2-13 1 ,
13 . * - 0309008, | NUT, 1/2-13 REGHCTRLK . 1-
14 0122207 .. SCREW, 8.16X3,00 HHG 2
15 2483 . WASHER, 391DX1. 2sox 07 BELLVIL 2
16 01499 .- NUT; 3/8-16 REGHXCTRLK -2
17 - 300635 .. GUIDE, SHORT BELT RIDER 15"WH 1
18 0124824 -~ NUT, 5/16-18 HEXJAM 1
19 0271190, - " NUT, 3/8-16 HEXKEP! 1
20 . 315918 CONSOLE, W/O TOP 1
21 46763 . RIVET, POP ,187DIAX . SOLG i
22 . 035497 - . SCREW, 5/16-18X .50 WAHHTAP' 1
23 0995346 . - - SCREW, 1/4-20X .50 WAHHTAP 12
24 - 9132 - SUPPORT, DASH y 1
25 0300303 SCREW, .25 75x 76HHWAPLASTITE * .2
26 9197 BRACE, DASH SUPT LOWER : %
27 01502 . NUT, 174-20 REGHEXCTRLK 1
28 9744 BRKT, GAS TANK B
.29 0995346 SCREW, 1/4-20X .50 WAHHTAP 2
30 . 9208 : BRACE, DASH SUPT UPPER. 1
31 0995346 : scnew 1/4-20X .50 WAHHTAP 2 .
.32 3054290 . DASH , 1 A
"33 . 0995348 SCREW, 1/4-20X 50 WAHHTAP 4 .
34 316868 WASHER,SHOULDER NYLON .255X.46 4
as 044811 . SCREW, 1/4-20X .76 HXWATAP - 1
36 01502 S NUT, 1/4-20 REGHEXCTRLK 2
a7 - 307033 - HOOD . 1 .
38 - . 302502 PAD, ADHESIVE 100X )" ' 4
a9 303037 GRILLE 1.
40 0300302 : REW x SOHHTAPPST - 4
4 310203 CLIP HOG nmc C-SHAP ED ‘ , 1
42 - 301425  BRACEHOOD SUPPORT 1
43 0301542 - SCREW, 10-2451 OOHWATAPBLKPHOS 4
44 0271166 < NUT, #10-24 HEXKEPS :
45 302333 LENS, SMOKED Wfl’AB 1
46 301541 FOIL. REFLECTOR LENS, LH 1
. 47 301540 FOIL, REFLECTOR LENS, BH 1
48 057796 'SCREW, #6 - X .50 PLASTITE 4
49 56676 BOLT, .375X .580 HHSH 5/16-18 2
50  .01498 - NUT, 5/16-18 REGHEXCTRLK 2
51 57478 " SPRING, HOOD LAT CH. 2
52 304761 PLATE SEAT 1.
53 310444 BRACKET, SEAT SUPPORT 1
54 20507 . . BOLT, .437X .156 HHSH 5/16-18 2
55 01498 NUT; 5/16-18 REGHEXCTALK 2
56 . 0120228 SCREW, 5/16-18X .63 HHC : 4
57 01498 °© - . NUT, 5/16-18 REGHEXCTALK . 4
58 ° 57153 - SPRING SEAT 2.63LG,1.490D 2
59 1341 CLAMP SPRING 1.17°1D ZPL L2
60 044811 SCREW, 1/4-20X .75 HXWATAP L2
61 56907 COVER,SEAT SPRING 1.5I0X1.0 - 2
62 - 312405 FENDER, FDR SHIFT 1
63 0995346 - SCREW, 1/4-20X .50 WAHHTAP 4
. 64 0122017~  SCREW, 5/16-18X1.00 HHC : 2
65 . 0446363 WASHER, FLAT 375X .88X.082" 4
66 01498 - ~ NUT, 5/16~18 REGHEXCTRLK 2 -
© 87, 55021 "~ TRIM,S 77.5IN
68 . 313213 . anm‘coven ENDR SHIFT ~ [
68 . 311209 - COVER PLASTIC 1
70 . 0311331 \ sanw 1/4 15x 44/53 HILOHHWA 2 -
2 1341 ., CLAMP SPRING 1.17°ID 2
S 72 - 0311331, scnew 174-15% 44153 HILOHHWA 2
3 . 73 0120392 WASHER, FLAT .281X .63X.065 4
. 74 317990 . ~ OPERATOR'S MANUAL (NOT ILLUSTRATEO) 1
75 317852 - PARTS MANUAL (NOT ILLUSTRATED) 1
¢ Indicates STANDARD HARDWARE ITEMS. -

Pant No. 317852



.,

o

[y

s

43" LAWN TRACTOR MODEL B3560-650 - | N ‘ ‘
. -‘ » . . !
MOWER SUSPENSION ASSEMBLY S . ' L
h
REF. Lo ;
CHASSIS & HOOU PQ. i
FENDER
.f/, .
:li
"%5\‘\'»\ . ]
axn g
NN
) }'5(*“‘:;’\: .
e O ,‘" ’_’ .;
o3 t]’
"3 Ez 8“‘1 -’ -
1Y, 2
" REF, L
CHASSIS & HOOD PG .
MAIN FRAME
NOTE: ALWAYS USE ORIGINAL' . ) N
FQUIPMENT PARTS. Use of serv- . : . )
ico/roplacement parts other than ) o
your warranty. ) G " WITH OPPOSITE SIDE aissarn

-

1

: \
« Pan No.317852

13



e

43" LAWN TRAGTOR MODEL B3560-650

F-N N
<o

koy# panl‘ ) description °

1 972 . ASSY WELD,CLUTCH HANDLE 1
2. 0120238 NUT, 1/2-13 HEXJAM . 1
3 304438 . KNOB,SHIFT 1
4 9129 : CLIP, RETAINING BR _ 2
5. 0095338 - « SCREW, 1/4-20X .63 H WATAP g 2
6 - 1288 - BRACKET,CABLE RETAINER = .. 1. :
7 - 39208 PUL 5 NYLON 2 1 o
. 8 57322 ;376X 375 HHSH 1/4-20 1
‘9 " 01502 " NUT, 1/4-20 REGHEXGTALK : , R )
© 10 301491 . ASSY,CL. CABLE GEN PWR 1
S 117 0120613 ' . NUT, 1/4-28 HIAM | 1
12 015408 - .  SCREW, 5/16-18X 75 WAHHTAP . 1
13 57444 - TIE, CABLE BLACK NYLON 562L T oA
14,9185 . .~ ASSY,REABLIFT Do 1
15 . 9186 © * ASSY.LINKCRIGHT SIDE - 1 -/
.16 0180079° - . SCREW, 6-18X100HHC o ‘
17 058247 " ADJUSTING NUT - <1 '
- 18" " 01498 ) NUT, mwaneenexcmu( 1 ,e .
19 0120396 WASHER, FLAT 531X1.06X.09% 2 e
20 ‘8260 - - PIN, HAIR 091 DIAX1.66LG - - 12 Y, .
.21 9117 ..~ BRACKET,REAR HANGER SUSP. |2 '
22- . 126211 ; BOLT, 516:18X 63 CARR -’ .4,
23 01498 . . - NOT, 516-18 REGHEXCTRLK © 4
C .24 - 58333 " BRACKET,HEIGHT ADJUST R 1
l° ‘ . 25 0180077 . SCREW, 5/16-18X .75 HHG Pl . 3 .
: 26 01498 - NUT, 5716- BREGHEXCTRLK ‘ .3
i . 27... 304766 . BRACE, FENDER : 1
. 28 0180079 .- . SCREW, &I&iBXIOOHHC 5 : , 1
20 . 045602. -~ ' WASHER, FLAT .333X .87X.119 o
T30 01498 NUT, 5/16-1@REGHEXCTRLK - 1 :
© 31 0180079, SCREW; 5/16-18X1.00 HHC - W 1 .
32° 01498 . =NUT, 5/16+18 REGHEXCTHLK - 1 S
33 301238 . QUADRANT, HEIGHT ADJUST ‘ P
) 34. " 0180077 | SCREW, 518 18X .75 HHC . 2
T 35 . 01498 .+ NUT, 516-18 REGHEXGTRLR *~ -~ 2-
3 - 9788 . HANDLELIFT HEIGHT ADJUST, , 1
- 37 300171 BOLT, 500X 270 HHSH 5/16-18- . ot .
- . 38 996418, WASHER, FLAT .506X .75X 024 ™~ - Co 1
- 044108° NUT, 5/16:18 HWDFLQTRLK U .
40 301239 - PAWL, HEIGHT ADJUST - T
41 300171 - - BOLT, 500X 270'HHSH 5/16-18 !
42 044108 . © NUT, 5/16-18 HWDFLCT| uc . 1
43 9435 - POINTER,HEIGHT ADJUST ‘ .
. . 44 138479 . -WASHER, ~EXLK .195X.41X,03, " SN T
St 45 095287 *  SCREW, #8-32X 38HHWATAPGF§2 S A0
i , 46 303027 o ROD,ACTUATOR-SHORT w" R NS\
. 47 58326 X SPRING, HEIGHT ADJUST S
48 58325 KNOB,HEIGHT ADJUST PUSH aurroN- AV
. 49 - 58320 /. GRIP.750 OD W/HOLE BLK, . iy ! ‘
50° 9149 " BRACKET,CABLE RETAINER - ' oW, .
51 agee8 PULLEY, .006X 305 NYLON I R
52 58336 ; BOLT, 376X 375 HHSH 1/4-20 A
53 01502 -/ 'NUT, 1/4-20 REGHEXCTRLK *~ - SUPRR AN Y
© 54 314177 .- CABLE, LFT 23.30 F-5 20X8:8 ‘- B .
) - 65 - 300310 PIN.CLEVIS .310DIA+.475LG o S
: g - 56 300311 RING, RETE 31X.24 . . o R .
S . .57 0120375 NUT, 1/4-20 REGHEX' ‘ o 1
g o 58 9239 - CLEVIS a
: 59 0439455 . ' SCREW, 516-18X 56PHPNMA BKPH 1
60 . 301551 WASHER,.3441DX1 500X 09 CU BPH 1
61 0120373 , NUT, 5/16-18 5Q K
62" 39298 PULLEY, .906X 305 NYLON RE
63 300317 ¢  PIN, CLEVIS 38 DIAX1.00LG . . . |
: 64 8260 ! PIN, HAIR .091 DIAX1.66LG °, : 1=
T e 65 ' 10405 CLEVIS, LIFT CABLE SR 1 .
P 66 0120372 NUT, 1/4-20 REGSQ ‘ . 1 e
¢ 67 39522 - PIN,'CLEVIS 312 X 812. S 1 ,
68 121222 - - .PIN, COTTER .090/.086X 75L.G * t -
L 69 . 100335 - LIFT COVER-39 F§ 1 .
70 0300340 scnew #10 X 75 HHPLAsr 3
& B - . \ . . .
,osrANDARo HAnome msms c Y S R
‘ .
|

"Pant No. 317852



43" LAWN TRACTOR MODEL B3560-650

t

FRONT WHEEL STEERING ASSEMBLY -

REF.

CUSTOMER ASSY. PG.
L STEERING WHEEL
: & HARDWARE

-

AN U . i d

\{‘ /,\ . e teans
N ' h ANV 4 \

N e ~

REF.TO

1

A

"CHASSIS & HOOD PG
 MAINFRAME

REFERTO .
CHASSIS & HOOD PG,
FRONT AXLE \
SUPPORT
H A e ~ ’
" ’ 1
2 ¥ o
; ALLUNNUMBERED NOTE: ALWAYS USE ORIGINAL EQUIPMENT
ITEMS ARE INTERCHANGABLE PARTS._ Use of service/replacement parts other
. WITH OPPOSITE SIDE : than original equipment parts may void your -,
: warranty. ) 317130A
" Part No. 17852




. .

43" LAWN TRACTOR MODEL B3560-650 . o

keys pari# description qty.
A . AXLE,FRONTASSY LONGSUS4WSLF 1
2 300272 ASSY FRONT AXLE SUSPENDED 1
i 3 52407 ' SPINDLE BEARING 4
K 4 9180 ASSY,SPINDLE,RH 1
5 - 314088 ASSY SPINDLELH . 1
! 6" 36625 RING, RETEX .57X.0STRUS133-75 2
7 53373 AXLE COVER 2 .
8 304590 " . TIE ROD ASSY 19.81LG W-SECTION 1
9 . . 0180128 SCREW, 3/8-16X1.75 HHC .2
10 . 0120382 WASHER, REGSPTLK.393X.68X. {0 2
1" 0120377 NUT, 3/8-16 REGHEX ' 2
12 313634 ASSY SECTOR GEAH i
13 313629 "BUSHINGSECTORGEAR o i
14 313672 SUPPORT,SECTOR GEAR t
15 0315196 SCREW, 1/2-20X3.00 HHC 1) :
16 0274854 NUT, 1/2-20 REGHXCTRLK X (g
17 302498 BEARING FLANGE 0.5 BORE R 1
r 18 56030 SCREW, &/16-18X.76WDFLLK GRS | 2
19 55273 NUT, 6/16-18 HXWDRLLK 2
20 302863 PRAG LINK 625DIA - 1
21 124925 NUT, 3/8-24 REGHEXJAM 1 ‘
a “22 . 57158 BALE JOINT &/8 THD SHORT STUD S
23 0272123 NUT, 7/16-20 HXJAM - 9
24 302865 BALL JOINT 7/46-20 - 1
25. 46692 NUT, 3/8-24 WOFLHLK WHIZ 1.
26 120396 WASHER, FLAT 531X1.06X.095 1
27, 0120383 WASHER, REGSPTLK.459X.78X. 12 1.
28 0271506 NUT, 7/18-20 REGHX . 1
29 : 313699 SHAFT, STEERING 4WS LF c 1
30 302314 PINION,STEERING A
31 302524 PIN DOWEL STRERO LT 1
32 315104 WASHER,FLAT 138X .51X.043 2/Y 1
. 33 2068 WASHER, FLAT .504X .75X.059 1
34 20864 RING, RET E .39X.04TRU5133-50 1
* ORDER INDIVIDUAL PARTS. )
0 Indicates STANDARD HARDWARE ITEMS. &
¢ I3
H v
|
\ N
4 \‘ , ~ . V2 , ! :
, /' [y a - » . ~t .
~N Can [, /f oL \ . N v/ . / «
o / N - . \
' b : 2 , : A ,7"’5 .
. / 4 A ' d e
/ .
s { ]
o /
l e - ° / “ -
r; ~
1
Part No. 317852




43" LAWN TRACTOR MODEL B3560-650

AR WHEEL STEERING ASSEMBLY

It

REF.

———an,

b2

_CHASSIS & HOOD PG *

a:.::.::u / -

STEERING, FRONT PG

SECTOR GEAR'

REF.

’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE

PARTS. Use of service/replacement parts other

than original equipment parts may void your

warranty.

WITH OPPOSITE SIDE

315291C

" . Part No. 317852

10



A T

I

43" LAWN TRACTOR MODEL B3560-650

_ Part No. 317852

) key#  part¥ description - qly.
i 1 . 306001 BRKT X-AXLE MTG ~ * 2
2 - 180089 0SCREW, §/16-18X2.25 HHG 4
3 120393 WASHER, FLAT .344X .69X.065 4
- 4 1498 ONUT, 65/16-18 REGHEXCTRLK 4
‘§ 451814 0SCREW, 5/18-18X .63HWATAP 4
6 314267 BRCKT,STRG PIVOT W/DRILL HOLES 2
7 122017 0SCREW, 5/16-18X1.00 HHC 8
8 120393 WASHER, FLAT .344X .69X.065 8 .
‘9. 1498 ONUT, 6/16-18 REGHEXCTRLK 8
10 12465 BRACKET.STR PIVOT 2
11 12325 "‘BEARING - ‘ 4
12 12200 U-JOINT ASSEMBLY 2 .
13 ‘315480 HUB ASSEMBLY GREY 861 20
14 -368311 PIN, GROOVED .250 DIAX1.50LG 2)
15 12289 PIN, sr%nmo HINGE . 4
16 12288 BUSHING, SHOULDERED (OILITE 2
17 21682 'WASHER, FLAT .765X1,25X.042 PL 2
. 18 12325 BUSHING, SHOULDEﬁED (OILITE 2
19 456722 - PIN, SPRING.250DIAX 1.50LG HVPL 4.
20 - 313828 ROD ASM., DRAGUNK 1
21 308719 PIVOT, STEERING 1
22 12319 BOLT, .562X .340 HHSH ¥8-24 1
. 23 120394 WASHER, FLAT .408X .81X.065 1
24 304115 SPACER, STEERING SHAFT , 1 .
. . .25 28177 WASHER, FLAT .766X1.19X.048. ~ )
' . 26 45602 WASHER, FLAT .333X .87X.119 1
Tt 421051 0SCREW, §/16-24X1.00 HHC 1
28 302594 ARM ROLLER SWING 4 W 1
29 304116 CAM YOKE ROLLER 1
30 304122 . SHOULDER BOLT CAM ROLLER 1
31 274654 - ONUT, 172-20 REGHXCTRLK 1
32 302588 SHOULD BOLT CAM FOLLOWER 1
33 120394 WASHER, FLAT 406X 81X.065 1
- 34 412349 . ONUT, 3/8-24 HXCTRLK 1
35, 308720 SHAFT, STEERING PIVOT 1
36 1 308447 . _ROD, TIE 1/2°D X 8.00LG 1
a7 308446 "ROD, TIE 1/2'D X 9.5LG 1
38 308399 ONUT. 3/8-24 LH THD REGHJAM 2
39 308384 ROD,TIE END LH 3/8-24 EURQ 2
40 124925 ONUT.3/8-24 REGHEXJAM .2
41 304260 - 10D, TIE END RH 2
42 181546 . 0SCREW, 3/8-24X1.75 HHC - 1
43 412349 ONUT, 3/8-24 HXCTRLK 1
44 306217 ARM RW STR ERO RH 1
45 306218 ARM RW STREROLH . 1.
46 39728 0SCREW, a/8-16X .75WAHHTAP BK' 4
47 181639 . 0 SCREW, ¥8-24X1.25 HHC 2
48 . 120382 WASHER, REGSPTLK.393X.68X.10 2
49 412349 ONUT, a/8-24 HXCTRLK 2.
2 ‘ ‘\ - .t
Y
L. ) “ I { !
0 Indicates STANDARD HARDWARE ITEMS "\ s
. [ ) [
: ) |
. ‘\‘ "
."/ '
' -
&
& ;
s~
o

1"



v

43" LAWN TRACTOR MODEL B3560-650

MOTION DRIVE ASSEMBLY

REF.
ELECTRICAL PO.
GROUND WIRE
& HARDWARE

20 REF. .

CHASSIS & HOOD PG.
MAINFRAME g

NHOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

Use of service/replacement parts other than original equip- )
ment parts may void your warranty. . ’ WITH.OPPOSITE’ SIDE

: ALL UNNUMBERED ,
ITEMS ARE INTERCHANGABLE

3155918
]

12 . ' o ' A : ‘  PanNo.317852



L 4

paris

T - 48 056255

43" LAWN TRACTOR MODEL B3560-650 °

key#
1 - TRANSAXLE®
2 303109
3 3021
4 22053
5 314120
\ 6 0180112
‘ 7 120393
\ 8 01498
! .9 12632
\ 10 035498
Vo on 120638
! . 12 - 0122017
\ : 13 120393
\ 14 01498
| , 15 314935
T 16 120638
\ 17 01498
' 18 0120228
. 19 . 138538
' C 20 01498
21 310029
22 310348
23 0180077
24 ' 996416
25 . 014908
26 .310348
27 57259
28 996416
.o 29 . 01498
T80 310356
31 0180018
a2 01502
33 309635
34 310265
. 35 137185
36 0120238
37 306690
38 314971
39 0180124
"40 01499
41 . 309637
42 - 0180124
43 120394
. 44 01499
45 57157 /'

@ 1
0 )ndimles STANDARD HARDWARE I{EMS. o

description - >

F4360-6 6SP (SEE ENGINE MANUAL)
PULLEY, VAL . e
KEY, WDRF 606 .760X.187X.3J2 ..
RING, RETEX .58X 04TRUS5100-62

BELT, V4L 87.25
SCREW, §/16-18X2.75 HHC .

'WASHER, FLAT .344X .60X.065

NUT, 6/16-18 REGHEXCTRLK
STABILIZER BRKT °

SCREW, 5/16-18X .75 WAHHTAP
WASHER, HVSPTLK .328X.60X.09
SCREW, 5§/16-18X1.00 HHC co
WASHER, FLAT .344X .69X 065
NUT, 6/16-18 REGHEXCTRLK

-GUIDE, BELT %/16-18THD

WASHER, HVSPTLK .328X.60X.09

"NUT, 6/16-18 REGHEXCTRLK.

SCREW, 5/16-18X .63 HHC
WASHER, REGINTLK 320X.61X 03

- NUT, 5/16-18 REGHEXCTRLK
_ LEVER,SHIFT LWR

CLIP-SHIFT LEVER .62 ROD
SCREW, 8/16-18X .76 HHC
WASHER, FLAT .391X1.00X.125
NUT, 5/16-18 REGHEXCTRLK
CLIP-SHIFT LEVER .62 ROD
GUIDE, BELT 5/16-18THD
WASHER, FLAT .391X1.00X.125
NUT, 5/16-18 REGHEXCGTRLK
PIVOT BRKT LEVER

SCREW, 1/4-20X .62 HHC

NUT, 1/4-20 REGHEXCTRLK
LEVER, SHIFT UPPER SF 1/2-13TH
SPRING, TORS. .66X.95X.095
PIN, COTTER . 125 DIAX1.00LG
NUT, 1/2-13 HEXJAM

HANDLE 1/2-13-

LINK TiE ROD SHIFTER

SCREW, 3/8-16X1.25 HHC

NUT, 3/8-16 REGHXCTRLK
BRACKET,SHIFT"

SCREW, 3/8-16X1.25 HHC

WASHER, FLAT .406X .81X.065 .
NUT; 3/8-16 REGHXCTRLK
WASHER,.750X.250 SP-TRANSAXLE
SCREW, 1/4-28X 775 NYLHHC

. )

.

N
/ - .«

-y
<

-s——ro—-.-.—-n———-.—[\)N—-.-.-.-.-‘n-.-.-o-.—-.-.-.-.-n-.-ro[\)-a&&&———n-s-n

" Part No. 317852

13



o ’ 1 Ce

43" LAWN TRACTOR MODEL B3560-650

MOTION DRIVE ASSEMBLY

REF.
CHASSIS & HOOD Pa (";\
MAIN FRAME

64

REF.
ENGINE SHEAVE
ENGINE PAGE
\ REF.
STEERING PG.
HUB ASSY. "
o
¥
83 2 :
R
} 3 .
"“.
/ = -
\J N 91 REF. :
‘ 7 _ TIRE TREAD PG,
NOTE: ALWAYS USE ORIGINAL EQUIPMENT. PARTS. ° L TEMS AR R ER R ARGABLE
Use of service/replacament parts other than ariginal equip- - WITH OPPOSITE SIDE _
ment parts may void your warranty. ‘ ' \ ‘ 3155918
14 R A ‘ ' \ Part No. 317852



43" LAWN

TRACTOR MODEL B3560-650

\

’

key# . part#
60 315359
81 0180079
82 45802
63 01498
64 303278
65 300308
66 57106
67 57647
68 2068
69 20864
70 48160
71+ 300154
72 300793
73. 45602
74 01498
75 39659
76 35374
77 45892
78. 01499
79 57204
80 57217
81 . 20507
82 . 45602
83 01498
84 313659
"85. 0271164
86 01498
87 313660
88 .
89 - 24167
90 316667
91
92

0123418

* Order Individual Parts.
- 0 Indicates STANDARD HARDWARE ITEMS.

\
i

+ description

}

U
|

) . 4
' GYIDE-BELT/DRAGLINK
. SCREW, §16-18X1.00 HHC -
. WASHER, FLAT .333X.87X.119
« NUT, §/16-18 REGHEXCTRLK
. PLASTIC EXTRUSION-BELT GUIDE
PEDAL ASSY,BRAKE/CLUTCH
ROD,PIVOT .60 OD+4.44LG" ¢
SPRING, BRAKE PEDAL
WASHER, FLAT .504X .75X 050
RING, RET E .39X.04TRU5133-50
PAD, CLUTCH BRAKE *_
ARM,DLER TRACTIONDR.
BOLT, .626X .135 HHSH &/16-18
WASHER, FLAT .333X .87X.119
NUT, 6/18-18 REGHEXCTRLK
RETAINER, STRAP BELT
PULLEY, IDLER V4L 3.06X 62

.. BOLT, 3/8-16X1.50 CARR "

- NUT, 3/8-16 REGHXCYRLK

" ROD, CLUTCH !

BRACKET, BRAKE ROD -

BOLT, .437X .15 HHSH §/18-18

WASHER, FLAT 333X .87X.119
" NUT, 5/46-18 REGHEXCTRLK

" ROD, BRAKE P920 4WS LF 23.50

NUT, 5/16-18 HEXKEPS
NUT; 5/16:18 REGHEXCTRLK
SPRING,CLUTCH .113X.750X8.75
TIRE & RIM, PU 20-10X8 WHIT134
VALVE STEM
RIM, WHEEL 20X8

. ! REFER TO TIRE TREAD PAGE
SCREW, 1/2-20X 50 HHC ,

"~

A

- - B A
-t \) ek ot et et ek e ed i ek et ek et ot wd ot mt et D)) D) et b b e b mh wd s
. . . -

o

TN

b‘

Part No 317852

15



I‘NGINE & CONTROL ASSEMBLY

43" LAWN TRACTOR MODEL B3560-650

REF.
CHASSIS &
HOOD PG,
DASH

316541A_

 Part No. 317852

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

IS
REF.
CHASSIS & HOOD PG

*
e,
© s

Vadiad

»

rd

e,
4

-y 7

»

MAIN FRAME

L0y

ice/replacement parts other than
original equipment parts may void

EQUIPMENT PARTS. Use of serv-
your warranty.

NOTE: ALWAYS USE ORIGINAL

16



T it Mpt— e i

b B e s ey

.
““:-\vﬂ

\
43" LAWN TRACTOR MODEL B3560-650

parts

, : key# - , . qYy.
1 - ENGINE 14HPBSVI1WIN16AM=’(SEE ENGINE M.ANUAL) 1
' 2 050047 SCREW, 3/8-16X1.25 WAHHTAP 4
' -3 « 138489 WASHER, EXLK .384X.69X.04 1 *
4 305553 MUFFLER 16HP BaS VANG -t
: 5 305654 EXHAUST TUBE 16HP RH [+ v .
3/\\( ] 305555 EXHAUST TUBE 15HP LH 1
~ 7 - 308577 BRACKET, MUFFLER , 1 -
. 8 056030 SCREW, 5168-18X.76WDFLLK GRS 2 ‘
o o 055273 NUT, 5/16-18 HXWDFLLK N2l e .
10 = 0095346 SCREW, 1/4-20X .60 WAHHTAP 2 -
11 9796 BRKT, TRANSAXLE . I P
12 0095338 SCREW, 1/4-20X .63 HHWATAP P T o
13 308144 - HEAT SHIELD,MUFFLER . oy
14 126211 BOLT, 5/16-18X 63 CARR . L 2. |
15 300438 PUSHNUT, 5/16 BOLT RETAINER . 2 - -L
18 055273 - NUT, 5/16-18 HXWDFLLK 2 / y
17 316802 PULLEY,ENG 4.400FF/5.00D/3.00D X 1
18 57791 KEY, SQUARE .250SQX5.00L.G A , )
19 304246 - SPACER,1.01X1.484 ENGIN PULLEY 1 -
20 56431 - WASHER, 9801DX 1.380DX.437PILOT 1 .
21 0120383 WASHER, REGSPTLK.459X.76X.12 T~ 1 o
22 0428644 . SCREW, 7/16-20X5.00 HHC TN / ‘ /
- 23 314901 . TANKFUEL - S S
, 24 049050 _ SCREW, 1/4-10X .76PHPNTAPGR / .8 o
26 - 47452 GAS UNE R [ ) BN
26 48672 CLAMP.FUELLNE ) | = ‘2 N ~
27 300304 CAP, FUEL - 2.0 THROAT ' 1 AN
28- . 301713 ROD, UPSTOP ' . 1 S N
29, 045171 NUT, 3/8-16 HWDFL WHIZ L?CKZN 2 : N \
30 . 307174 NIPPLE 3/8-18 NPT X 4" 1 \ A
3t 47828 CAP, PIPE 3/8-1BNPT LI N
32 314797 OIL SENSOR, B&S TWIN CYL. ‘ g o
, a3 309092 THROTTLE.CONTRO/34.00LG CAPRG 1
34 0159943. SCREW, 10-24X .63PHPNMA GR2BK 2 .
© 35 0271166 « 'NUT, #10-24 HEXKEPS . 2, v
36 57569 RETAINER, .311DX 62X.03 WIRE 1 [ \
a7, 300508 KNOB,THROTTLE CONTROL HANDGRIP 9 : A\
38 9159585 SCREW, #8-32X "35 PHPNMA ~-% 7
a9 0120622 NUT, #8-32 REGHX- - s
40 309093 CHOKE CONTROL 42.0LG : tZPAN - 1N / o v
. ! R / e T,\ ",/." —
0 Indicates STANDARD HARDWARE nsms/ ~ \ N Y \<*.
o ~ \ :
¥ B T I
~' - ~ ‘_/' ll - .:(‘ rd «
[ i ‘I NS s A L -
/\I < ® i\ ", o~ ' ~
N \ \ kY 4 ,"‘ ‘ . B )’ - ) a
. LT Ty sy . ARG N
PO e S ‘ L R -
\ A S Iho TN S ’
L N ol )
4 - ‘o Ty VA oSy - S
. -, ’ f/ N __\', / ) \ —;\ - ;1 ~i S > = v i o N . B . -
\ A e ' |
- {ﬁ \ S’ . N \\\ /
‘ Y
' \/
. ,‘\\
Part No. 317852 .

17



43" LAWN TRACTOR MODEL B3560-650
PRE-PAINTED DECK ASSEMBLY.

REP. KEVE2)

v o

! s / . i - . : .
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED = "
PARTS. Usa of service/replacement parts other than : m“&,ﬁﬂ%p"gggﬁg"sﬁ‘géme
onginal equipment parts may void your warranty.

315657A

18 " Pant No. 317852



‘e

43" LAWN TRACTOR MODEL B3560-650

Part No. 317852

i key# part# duaiption -
SRR . 317038 MOWER DECKS, RIDER 43° 1
-2 304102 TOE GUARD C . B |
3 180075 SCREW, §/16-16X .63 HHC S 1
4 1498 NUT, 6/18-18 REGHEXCTRLK 1.
5. 122007... - -+ SCREW, §/16-18X.76 HHC , 2
6 1498 ' NUT, 6/16-18 REGHEXCTRLK - T2
7 302364 BRACKET CHUTE MOUNT 1
8 180075 SCREW, 6/16-18X .63 HHC | 2
9 120393 WASHER, FLAT .344X .69X.065 2,
’ i 10 1498 NUT, 511&13 REGHEXCTRLK 2
1" 68250 LIFT BRACKET, REAR,RH 1
’ 12 180077 SCREW, §/16-18X .75 HHC 2
13 120303 WASHER, FLAT .344X .69X.065 2
14 1498 NUT, 5/18-18 REGHEXCTRLK 2
o 15 58251 BRACKET,DECK UFTREAR LH 1
16 180077 SCREW, 6/16-18X .76 HHC GRS 2
17 . 120393 WASHER, FLAT .344X .69X.065. c2
18 1498 NUT, 6/16-18 REGHEXCTRLK 2
19., 302363 BRACE IDLER <1
20 180077 SCREW, &5/16-18X .76 HHC 2
21 - 120393 WASHER, FLAT .344X .69X.065 2
22 44108 NUT, 6/16-18 HWDFLCTRLK 2
23 56424 QUILL, ASSY, 36/39/40/43 2
24 56426 SHAFT/SADDLE 36° "
25 . 49562 " BRANG, BALL. 1
26 ‘50616 DUST SHIELD . 1]
27 55547 . QUILL CASTING (1046) 1
28 40562 BRNG, BALL 1
29 50818 SPACER,3.797L.GX.669/0X.880D 1
30 51449 ~ SPACER,.438LGX 9320DX 672D 1
‘31 56390 "‘PULLEY,26/36" QUILL V5L 1
32 © 58365 SPECIAL WASHER 1.
33 1282 NUT, 7/16-20 WOFLLK | 1
34 . 50634 - SCREW, 5/16-18X .88 WAHHTAP 7
a5 300345 SCREW, 5/16-16X1.38 WATAP 1
36 1498 NUT, 5/16-18 REGHEXCTRLK 1 ’
© 87 313778 BRACKET FRT. 1
38 180075 * "SCREW, 5/16-18X .63 HHC - 4
-39 1408 NUT, 6/16-18 REGHEXCTRLK 4
40 58305 LINK BRACKET,DECK FR < 1
41 58247 " ADJUSTING NUT ]
42 122017 SCREW, 5/16-18X1.00 HHC 2
43 35214 WASHER, FLAT .328X1.06X.062 2
44 1498 NUT, 6/16-18 REGHEXCTRLK 2
45 304426 BRACKET,GAGE WHEEL LH. 1
46 1680075 SCREW, 65/16- 18X .63 HHC 3
A7 1498 NUT, 5/18-18 REGHEXCTRLK - "3
. 48 313925 BRACKET,GAGE WHEEL R.H.FRNT ' _ -
) 49 314282 BRACKET,STABILIZER .o .
) 160075 SCREW, 5/16-18X 63 HHC | o 3"
. - 51 1498 NUT, 6/16-18 REGHEXCTRLK 3
52 314369 . 'BLADE, 43° STO-LIFT 21.70 2
53 \ . WASHER, .391DX1.250X 07 BELLVIL 6 _
’ - - 54 N 39573 . SCREW, ¥8-24X1 00 NYLHHC 2 v
i .‘\ f o . o\? o /é},‘m
1 \Rawpumumpef Foralmowdmeé\oanmmnmmdedewme , :
‘ R N AL AN
L. 'I - BOLDdeswphonsonpampaqeapplybboxibmsand/orpambagnems Y
R N - ' h '?‘ '
R - e " : -
~ . . o v M S
- ".3,' ' . .{ \,1."\
L J . /'
%
» [y I
1
. V4

19



43" LAWN TRACTOR MODEL B3560-650 - - R
FINAL DECK ASSEMBLY : e ’

SEE DWG. 315656 FOR PARTS ASSY.
OF PAINTED DECK -

P
REF.
PRE-PAINTED DECK
IDLER BRK.

. 8 <

32
9 e

&) | i}

| "&3 LMD —2
107 b . _

R

NS

P
Zalil

S
N T,

REF.
CUSTOMER
ASSY.PG. -

3 REF. =
CUSTOMER
ASSY. PG. -
.
oA
] -
REF. , .-‘\/
* CUSTOMER
ASSY. PG. ~
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ° " ALL UNNUMBERED ‘
Use of service/repl ent parts other than original equip- ITEMS ARE INTERCHANGABLE -
ment parts may void your warranty. ' : . WITH OPPOSITE S'DE . J315596A

20 o ' : , , ‘ o Pan No 317852



43" LAWN TRACTOR MODEL B3560-650

key#.  parts description qly. L g
A . DECK ASSEMBLY, 43" MOWER 2-WH EXP - 1 Cor
2 0 58306 . ROD, DECK HITCH ‘ 1 -
3 - 8260 .PiN, HAIR .001 DIAX1.66LG 1
s 304414 ASSY.IGLER ARM ) - 1
5 41601 RIVET, OVSET . 187DIAX 50LG ST ?
6 305298 ARM IDLER 1
¢ 7 306973 BRAKE PAD - 1
8 304420 BOLT, .500X2.15 HXHDCPSH ~ 1
9 0996307 * WASHER, FLAT .391X1.00X 209 1
o 10 0996416 WASHER, FLAT ,391X1.00X 125 2
DA | 045171 - NUT, 3/8-16 HWDFL WHIZ-LOCK 1
12 - 317303 U-BOLT 10-24 X 30 X 85 ‘ 1 .
e J3 0271166 . NUT, #10-24 HEXKEPS 2
14 0997316 _NUT, #10-24 REGHEXCTRLK - 1
15 315873 GUIDE, BELT, IDLER 1
: 18 314107 SPAING,TENSION 500LG+17LBAN 1
17 310326 PULLEY, IDLER BFF 4.00 WIDE FL o\ 1
16 25210 WASHER, FLAT .392X1.25X.09 o 1
19 57325 BOLT, ¥8-16X200 CARR -+ * - 1
- 20 0906307 ‘WASHER, FLAT .301X1.00X 209 |
21 - 9120382 . WASHER, REGSPTLK.393X 68X.10 1
22 0120377 NUT, ¥8:18 REGHX 1
23 ' 304118 BLADE BRAKE ASSY. 1
- 24 308241 BRAKE ARM - 1.
" 25 " 306973 BRAKE PAD 1
26 135624 RIVET, TRSET .185DIAX .41LG ST .2
27 6120228 SCREW, §/16-18X 63 HHC - . 1 .
v .28 120393 WASHER, FLAT 344X .69X.065 1 &
5 29 01498 NUT, 5/16-18 REGHEXCTRLK 1
30 314079° ROD, BRAKE *, 1
: 31 01502 - NUT, 1/4-20 REGHEXCTRLK 1
- 32 + 35410 . SPRING .071 X 62 X 4.37 |
33 01498 NUT, 5/16-18 REGHEXCTALK. 1
34 314108 BELT, V 5L 86.00 KEVLAR . 1
. - 35 314106 GUARD, BELT LH PLASTIC Rl
36 0120228 SCREW, 5/16-16X .63 HHC 3
37 4120393 ER, FLAT .344X .69X.065 3
38 01498 NUT, 8/16- IEREGHEXCTRLK ' 3
. : g L"r, :‘ ‘ ..
, Ve VTS &
B * ORDER INDIVIDUAL PARTS,
. 0 STANDARD HARDWARE ITEMS
) 7 1,4“
£ : ‘ v A,
TN o .
. ;\V A .:{.‘: N “"p ‘\ “‘; . >
YL ._\ M % o - b [ . :
- JfF“;< !- - '&\ 3 o .'i' . = - :
A T . DRI A o
AR . R HETUREES P AU -4
* / ?' ‘ i ¢ e ’ ;4‘% = ‘ s ety S 14 """L
- 2 ' - Lo, | -~ “y . 2PN
g NS oo . ra
Cy ) ' % v
- LR
Part No. 317852 .

21



43" LAWN TRACTOR-MODEL B3560-650
ELECTRICAL ASSEMBLY . = . -

ALL UNNUMBERED" °

) ‘ , , ITEM‘?{' I_\rnE INTERCHANGABLE
. : : o ' OPPOSITE SIDE
NOTE: ALWAYS USE ORIGINAL -EQUIPMENT PARTS.' P O .
Use of service/replacement parts other than original equip- oo ’
ment parts may void your warranty. wt ! o T amioa

\

PartNo.317852 =



st

43" LAWN TRACTOR MODEL B3560-650

keys  parlg
1 317084
2 . 41482
3 " 303084
4 52572
5 57444
-8 41482
C 7 305720
8 0 300193
9 ' 300104 .
10 300626
1 300334
12 317005
13 305702
14 57769
15 57444
186 ' .« 300220
17 58277 .-
18 57476
19 0 57220
20 53716
21 0 187745
22 0 1502
23 9 271172
24 138485
25 0120368
26 . 57444 °
27 56511
28 . 0271184
20 316602
30 57547
31 0160505
a2 302257
.33 57551
34 57552
35 310067
35 0 120854
37 0271172
3BA  ** 302031 .

388 ** 49211

.

-

, desctiption

WIRE HARNESS 14-18BASVANG GP
PRESS CLIP,1.380LG .256ID °
ASSY,LIGHT WIRE-1/4 TURN _

BULB, HEADLAMP

TIE, CABLE BLACK NYLON 6.62L
PRESS CLIP,1.380LG 255ID.

- SWITGH-IGN.(AFTER FIRE) 3 POSN
NUT, 6/8-32 IGN SWIT ‘PLAS
BOOT,SWITCH

KEY, IGNITION SWITCH

" LIGHT SWITCH ON/OFF PANEL MNT

"LIGHT HARNESS 2 |.L. MOWER/CL
HARNESS LIGHT 2 1.L.
BULB, INDICATOR
TIE, CABLE BLACK NYLON 562L g

" SWITCH,SNAPMNT NO .055/.118

SWITCH,SNAPMNT NC .055/.166
" SWITCH,SCR MNT DP NC NO

SCREW, #12 X 50 PHPNHTAP
SOLENOID

SCREW, 1/4-20X .75 HXSEMMA
. NUT, 1/4-20 REGHEXCTRLK
NUT, 1/4-20 REGHEXKEPS
WASHER, EXLK .320X61X.03’
NUT, 6/16-24 REGHEX. .
TIE, CABLE BLACK NYLON 5.62L
‘WIRE, GROUND, 12.5°

NUT, 5/16-18 HEXKEPS

.REGULATOR,SEN VOLT BS WISENSOR

*SWITCH, SEAT
SCREW, 1/4-20X .38PHPNHMAGR?2
BATTERY 12V 7 PLATE/

.- ROD, BATTERY

ROD, BATTERY, TOP -

NUT, WING'1/4-20 SMALL PLASTIC
SCREW, 1/4-20X .63 HHC

* NUT, 1/4:20 REGHEXKEPS
FUSE, 15 AMP SPADE TYPE .

_ FUSE, 15 AMP CLYRINDRICAL TYPE -

’ OGTANDARD HARDWARE ITEMS

"C'ynndncal or Spade type fuses are Induded vnth lhe wire hamess.

_.mm_...._...~.._.._-r\in_mn_.u.ﬂm__.;“....—._-_n)..m,.ﬂ—

2

1y
Y

«

Part No. 317852

.23



43" LAWN TRACTOR MODEL B3560-650

DECALS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT P
Use of service/replacement parts other than origlnal
ment parts may void your warranty.

"

AN
\ms.\
vip- .

. ALL UNNUMBERED =
ITEMS ARE INTERCHANGABLE
~'WITH OPPOSITE SIDE

315751A

24

A

Part No. 317852



43" LAWN TRACTOR MODEL B3560-650

KEYS# -

CONNARWN - -

PART#

311198,

688900
+ 305766

- 305787 .

314900
314901
68902
69524
69525

305770 -

307383
310438
310553

317067 -
. 68901

301897
311394
311395
. 314118

'+ 305602

305604

© . 305603

DESCRIPTION

- -~
* NAMEPLATE AL-KO
"DECAL,BLADE ENGAGE EUROPE

DECAL,DASH,RH IGN
DECAL.DASH,LH

DECALDASHRH

DECAL,DASH LH
DECALWARNING,FREN CHIGERMAN

"~ DECAL,INSTRUCT CONSOLE TOP GER

DECALINSTRUCT CONSOLE TOPFR .
REFERENCE ONLY

DECAL.CAUTION TRIANGLE EUROPE
DECAL,INSTR. CONSOLE TOP ENGL
DECAL,FRENCH SAFETY CERT.
DECALDANGER ENGLISH |

REFERENCE ONLY

. DECAL, RH CONSOLE T14/1 IOSD-4WS

DECAL,BLADE HE|GHT ADJ, EUROPE
DECAL, LIFT DECK BLADE HEIGHT
DECAL SHIFT REV/NEUTRAL

DECAL SHIFTER POSITION F43606
DECAL, ALLWHEEL STEER .
DECALBRAKE/CLUTCH EUROPE

_FOAM HOOD 4X16

FOAMHOOD 7X12

o« PAD, 18 X 8 FOAM HOOD

»

Qry

 Part No. 317852



-

43" LAWN TRACTOR MODEL B3560-650

CUSTOMER ASSEMBLY -

. TIRE TREAD PAGE -

“T7REF.TO.

REF.
CHASSIS &

16 15°14 6

"317693A

N

Part No. 317852

26



/

43" LAWN TRACTOR MODEL B3560-650

x
2
»

CONDRDLWN -

" CUSTOMER ASSEMBLY. VIEW

317690 PARTS BAG ASSY QTY"
- part# decription
. 57454 SEAT.450 MICH.
301251 WHEEL, STEERING, 13"
. A "TIRE & RIM, PU 15X6.0X6 TURF
24167 © VALVE STEM ,
39829 . WHEEL W/BRG. .
39979 _ BEARING,FL1,380D+.753IDPM °
' REFER TO TIRE TREAD PAGE
120393 _WASHER, FLAT .344X .69X 065
120638 WASHER, HVSPTLK .328X 60X.09
122007 SCREW, §/16-18X .78 HHG
456378 PIN, SPRING.250DIAX2 00LG HVPL
57212 ‘COVER, STEERING SHAFT
54873 . TROUGH, OIL DRAIN
642 WASHER, FLAT .755X1.31X.075
. 38625 A RING; RETEX .57X.05TRU5133-75
40394

CAP, 1.5001D X 7/8LG HUB

.* ORDER INDIVIDUAL PARTS.

qty

NNt mabad L) == .

Part No. 317852

A



- TREAD PATT

b é‘(”/:-’t \ 5 /

e s D
. 0
g . 2t
i - S -
7%
£

ey s

27 Vs

i b

ot

T YT v / . A g N e 2 7 m
% 7 T V3 2 % 2y
5 g it
o . it Sy o
- 4
)
7
%
-

[Tl

~

TlRE S'ZE ‘ s '!A" . "‘B" " “"C" Hpny} -

. 42295
41060 - B
'301140° 316702 - 39830 313952
41081 © 314539

11 X 4.00 -
. 13X5.00 -
15 X 6.00 -
16 X 6.50 -
18 X 6.50 -
18 X 9.50 - N
.20 X 8.00 - , 314584
20X 10.00-8 . 58276
20 X 10.00- 10 -

OO DNOOOM

316701 313950 -

- 313565
55893 . - S

23X 950-12 ~ . 314370 ~ .. .
23X 9.50 - 12 - 53655 :

316711 A

28 PanNo.317852v -



ACCESSORIES

Y \

. Contact the dealer where your tractor was purchased for the avallable accessorles. It you
" are unable to contact the daaler, write to the address on the front cover of this manual

' *Requires a sleave hitch - -

Pant ,lo 317853

W
y o e Rear Englna Rider - ‘ ‘ T
Model ™ . - Description | ’ , : - o

- 6708:168 - Bagger - Fits 32" Side Dlschamo ' o : , : . '

65708-17 ‘ Bagger - Fits 36" Side Discharge . ' . ‘ . .,
670902 . Front Weight Box - holds 35 Ibs. T N ' o .
5648-16 = . Lawn Sweeper w/dump Release - . , . : . ‘
. ,
- : : : Lawn Tractor o : : T
Model Duedpllon . ) : ’
. 5708-22- . Bagger - Fits 30° Side Discharge . . C ) T
: 5708-13 - Bagger - Fits 367, 38", 39' & 45° Side Discharge . . .. :
. 5705-04. 36" Two-Stage Snowblower - Fits 36°, 38°, 39°, & 45° Side Discharge A
5661-06 42" Snowblade - Fils 36°, 38", 39", & 45° . : , i
5592-00 Tira Chalns - 18" x 6,60° ~ C , ,
5585-00 Tire Chains - 18° x 9.50° & 20" x 6° ‘ , : . . ,
5672-01 ' Whoel Weights - Front - 1 pri w/mtg. hdw. - Fits 15‘ tires : et
567302 Whee! Weights - Rear - 1 pr. w/mig. hdw. - Fits 18" & 20" tifes o ‘ . . ; '

. 570903 Front Weights - Fits 30" & 32° Side Discharge : ' ‘

5648-16 Lawn Sweeper w/dump Release - : ' . ' g
e S e e e S
. ’ arden Tractor - Light Ground Engagin . a

_Modet - Ducdpllon 3 : G grt G a%eing '
5708-13 - . Bagger - Fits 36", 38", 39", & 45" Side Discharge -
5705-04, 36° Two - Stage Snowblower - Fits 36°, 38°, 397, 8-45“ R s C . v
5661-08 . 42" Snowblade - Fits 36", 38°; 39", & 456" N . . . ‘ .

5672-01 Wheel Weights « Front 1 pr. w/mtg. hdw. - Fits 15° tires , o : o

. 5673-02 Wheel Weights - Rear - 1 pr. wimlg. hdw. - Fﬂs 18" & 20" tires o ) ' ' ) :
5648-16 Lawn Sweeper w/dump Release ‘ . ;

" 5667-02 Sleave Hitch - wilift bar.- Fits 45 —_— ) ’ ‘

"~ 566801 ~ Adaptor (sleeve hitch) for use /23" tires . ' . Co . ,
5708-00 Tire Chains - 20° x 10® N R - .
5671-00 Tire Chalns - 23" x 9.50° (@ - , I T
5672-02 Wheel Weights - Front - 1 pr. wlmtg l;dw Fits 16" tires o o
-5673-00° . Wheel Welghts - Rear - 1 pr, w/mtg. hdw. Fits 23° tiros ' '
5674-01° 10" One Bottom Moldboard Piow 74k : -

" 567501 Cultivator - 7 row - Adh. 6° - 42° width o o ’
5676-01° Disc Harrow - 8° & 11" disc - Adj. width & disc angle PR -
567702 Tiber - 5 H.P. Soli-Powered - 28 width - : - : ‘

. Model . ~ Description-- . Four Wheel Steer ' . _ N L

~ 5708-14 . " Bagger - Fits 40" & 46° Side Dnsoharge . o ; ‘ o
5705-05 42" One-Stage Snowblower - Fits 40° & 46° o ‘ ) t )

. 5661-07 48° Snowblade -'Fm'40'§|45' ' g ' - e ' ,
©.570904 ., °  Rear Weight Box for 40" & 46" _ ‘ o : o . ‘ o
5648-16 Lawn Sweeper w/dump Release . S . . . . . ‘
5706-00_ Tire Chains 20° x 10° : ) _ . S ,

- 5671-00 . -Tire Chains 23°x9.50" - ‘ ’ ) . . i L _

. 5672-02 Whéel Weights - Front - 1 pr. w/mtg. hdw. F'ts 16‘ tires , - L ‘ : .
5673-80 _Wheel Weights - Rear - 1 pr. w/mig. hdw. Fits 23\.%' L - '

. 567201 ° ~ Wheol Weights - Front - 1 pr. wimtg. hdw. -Fits 15" LR q
5673-02 Wheel Weights - Rear - 1 pr. wimtg. hdw. Fits 18' & 20° Ures ' ' oo o ' .

: ' B Four wheel Steer Garden Tractor - - . <

Model ' Ducrlpllon S y ‘ ]
5667-04 Sleave Hitch - wiift bar Fits 46° - o !
5674-01° 10° One Botiom Moldboard Plow ’ S L I
5675-01° Cultivator - 7 row - Adj. 6° - 42" width ’ o7 T
5678-01° Disc Harrow 8° & 1.1° Disc. Adj. wndlh&dtscangla .
5677-02° . Tiller 5 H.P. Self-Powered - 28" width
5648-16

Lawn Sweeper w/dump Release ‘ v




